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1. Duty Cycle
1.1 Test Result

1.1.1 Ant1
Ant1
Mode X Frequency T on Period Duty Cycle Dyty Cycle I\/!ax_. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 2.157 2.499 86.31 0.64 0.03
™M SISO 2440 2.156 2.498 86.31 0.64 0.03
2480 2.156 2.498 86.31 0.64 0.03
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1.2 Test Graph

1.2.1 Ant1
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2. Bandwidth

2.1 Test Result

2.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdiet
2402 1 1.023 / Pass
1M SISO 2440 1 1.021 / Pass
2480 1 1.021 / Pass
2.1.2 6dB BW
TX Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.669 >=0.5 Pass
1M SISO 2440 1 0.669 >=0.5 Pass
2480 1 0.673 >=0.5 Pass
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2.2 Test Graph

2.2.1 OBW
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2.2.2 6dB BW

1M_LCH_2402MHz_Ant1_NTNV

20

Ant: Antl
CENT: 2402 MHz
Span: 3 MHz
10 RBW: 100 kHz
VBW: 300 kHz
2 Detector: Peak
TraceType: MAX Hold
0~ SweepPoint: 1001
) SweepTime: 1.01 ms
Sweep: Continue
_10 4
-6dB BW:0.669MHz
Maker:
— —201 1. 2401.701 MHz
= -5.34 dBm
m 2.2402.288 MHz
bl 0.66 dBm
~ =301 3. 2402.370 MHz
] -5.34 dBm
>
[ 7]
—1 —40 1
=50 1
—60 1
_70 4
—— Trace
-80 T T T
2400.5 2403.5
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
10 Ant: Antl
CENT: 2440 MHz
2 Span: 3 MHz
0 4 RBW: 100 kHz
VBW: 300 kHz
4 3 Detector: Peak
TraceType: MAX Hold
—10 4 SweepPoint: 1001
SweepTime: 1.01 ms
Sweep: Continue
_20 -
-6dB BW:0.669MHz
Maker:
— 301 1.2439.701 MHz
£ -6.59 dBm
m 2.2440.288 MHz
kel -0.59 dBm
— —40 A 3.2440.370 MHz
) -6.59 dBm
>
(]
—1 -504
—60 1
_70 -
_80 -
—— Trace
-90 T T T T T
2438.5 24415

Frequency (MHz)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 8 of 21



mailto:service@dl-cert.com

1M_HCH_2480MHz_Ant1_NTNV

10

Ant: Antl
CENT: 2480 MHz
2 Span: 3 MHz
0 ¢ RBW: 100 kHz
1 VBW: 300 kHz
’/{wa\\} Detector: Peak
TraceType: MAX Hold
-10 4 SweepPoint: 1001
SweepTime: 1.01 ms
Sweep: Continue
_20 4
-6dB BW:0.673MHz
Maker:
— —301 1. 2479.699 MHz
e -8. m
m 2.2480.282 MHz
bl -2.03 dBm
~ =401 3. 2480.372 MHz
) -8.03 dBm
>
Q
—1 =50+
—60 1
=701
_80 4
—— Trace
-90 T T
2478.5 2481.5

Frequency (MHz)

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 9 of 21



mailto:service@dl-cert.com

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict
2402 0.85 <=30 Pass
™M SISO 2440 -0.35 <=30 Pass
2480 -1.71 <=30 Pass
Note1: Antenna Gain: Ant1: 2.21dBi;
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3.2 Test Graph

3.2.1 Power
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4. Maximum Power Spectral Density

4.1 Test Result

4.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2402 -15.66 <=8 Pass
™M SISO 2440 -16.88 <=8 Pass
2480 -18.21 <=8 Pass
Note1: Antenna Gain: Ant1: 2.21dBi;

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 13 of 21



mailto:service@dl-cert.com

4.2 Test Graph
4.2.1 PSD
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
X Frequency Level of Reference
Mode Type (MHz) ANT
2402 1
™ SISO 2440 1
2480 1

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
X Frequency Level of Reference Limit .
Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 0.65 -19.35 Pass
1M SISO 2440 1 -0.59 -20.59 Pass
2480 1 -1.90 -21.90 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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5.2 Test Graph

5.2.1 Ref
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5.2.2 CSE
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